

## TEST CERTIFICATE

This is to certify that the nominated size and quality of the following SLR product has been inspected and tested with following results.



Page 1

**Customer Sold To:**  
 HESNZ  
 3 Heb Place  
 Takanini, Auckland, New Zealand

<b>Order:</b>	5683
<b>Invoice:</b>	41013
<b>Date:</b>	17/04/2023
<b>Certificate No:</b>	220825HESNZ

GOODS: FEDERAL TURNBUCKLES JAW/JAW

SIZE:	WLL(LBS)	MBS(LBS)	AVERAGE TEST RESULTS	
5/16"X4.1/2"	800	4000	4200	
1/2"X6"	2200	11000	11550	

NOTES: STOPPED DUE TO 5:1 REACHED

tested as per FEDERAL FF-T791B, TYPE I, FORM I

CHEMICAL COMPOSITION C1045

ELEMENTS	C	Si	Mn	S	P	Cr	Ni
REQUIRED	0.42-0.50	0.17-0.37	0.50-0.80	<0.035	<0.035	<0.25	<0.25
ACTUAL	0.45	0.25	0.65	0.02	0.02	0.17	0.17

We hereby certify the above test is true and correct.

42 Clements Avenue Bundoora Vic Aust  
 Bundoora Victoria 3083 Australia  
 Phone + 61 3 94667840